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High-pressure synthesis and magnetic properties of Cr-Ge Chimney-Ladder phase
T. Sasaki, K. Noda, N. A. Gaida, K. Niwa, M. Hasegawa
(Nagoya Univ.)
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Synthesis of Fe?*Ti** substituted BaioFezsTiisOss
H. Onuma, K. Kakizaki, K. Kamishima
(Saitama Univ.)
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Searching for conditions to synthesize Ca-Ba W-type hexagonal ferrites
Y. Matsui, K. Kakizaki, K. Kamishima
(Saitama Univ.)
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Maossbauer spectroscopy measurements of EuSn,P»
Takamasa Shimura, Liu Shi Gou, Masanori Matoba, Yoichi Kamihara, Shinji Kitao, and Makoto Seto
(*APPI, Keio Univ., **CSRN, Keio Univ., *** KURNS, Kyoto Univ.)
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Fig. 1 'Eu Mossbauer spectra of a sample of EuSnzPx. The dots of

cross mean observed data.
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Investigation of polycrystalline synthesis and thermoelectric transport
properties of SnPn layered compound EuSn;P,
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*Dep. Applied Physics and Physico-Informatics, Faculty of
Science and Technology, Keio university, Japan
**Center for Spintronics Research Network (CSRN), Keio University, Japan

1. Background * Purpose

The development of Bi>Te; based materials by Goldsmid and Douglas has been focused on the study of
thermoelectric conversion for more than 60 years. New crystal structures have been proposed.The structure of
EuSn,Pn; is common to the crystal of Bi;Tes in the presence of the layered structure, the point where the space
group is Rsm .the point with the VDW coupling, and the isolated electron pair. In this layered compound, the
thermal conductivity reduction due to the isolated electron pair is noticed.
2. Method

Made blocks of Eu by using metal file. P powder and Sn powder obtained by grinding were mixed and
milled. These operations were operated in Glove box. The obtained carbon crucible was vacuum sealed in a
quartz glass tube and heat treated. After the heat treatment.The electrical resistance R was measured from
Ohm 's law. The effect of the contact resistance was removed by four-probe technique.
3. Results

Hexagonal EuSnzP2 4-5 g was synthesized. Lattice constant a = 0.4097 nm, ¢ = 2.6157 nm. The main phase
of the obtained sample was EuSn;P», and Sn and EuSnP were found to be diffraction (Fig.1).Although the
values of the lattice constants of EuSnoP2 obtained from each sample show a close value, the difference is
0.001 nm and the difference is 0.001 nm. The statistical error is found to be considerably smaller than +
0.0001 nm, but it is found that the error is large at + 0.001 nm.This graph (Fig.2) shows that the deviation of
the lattice constant values is larger than the standard deviation.It is found that EuSn,P> is an unstoichiometric
compound whose lattice defects tend to occur and are not constant in chemical composition. Therefore, the

electrical properties of EuSn,P> may change.
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Fig.1 XRD pattern of EuSn,P;
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